Copyright is owned by the Author of the thesis. Permission is given for
a copy to be downloaded by an individual for the purpose of research and
private study only. The thesis may not be reproduced elsewhere without
the permission of the Author.



AN INVESTIGATION OF UV DISINFECTION OF
FARM DAIRY WASTEWATER

YONGJIAN LI
1998



AN INVESTIGATION OF UV DISINFECTION OF
FARM DAIRY WASTEWATER

A thesis
submitted in partial fulfilment of the requirement
for
THE DEGREE OF MASTER OF APPLIED SCIENCE
in
NATURAL RESOURCES ENGINEERING
at
Institute of Technology and Engineering
College of Science
Massey University
Palmerston North

New Zealand

YONGJIAN LI
1998



ABSTRACT

The development of New Zealand dairy farming industry is characterised by a trend
[...]
liquid is the simplest procedure, requiring minimum effort and instrumentation. It is
important to note however, that this “direct” UV absorbance measurement assumes that
light which does not pass through the cell and is not seen by the detector has been
absorbed by the liquid. This is not necessarily the case, especially in samples which have
suspended and colloidal particles in the liquid. These will cause a portion of the light to
be scattered; the light is still available, but it will not be seen by the detector since it has
been deflected from its direct path through the quartz cell. Thus, the direct method tends

to overestimate the “true” absorbance of the liquid.

Johnson and Qualls (1984) demonstrated that suspended or colloidal particles will not
absorb any significant amount of light energy and will in fact scatter the light back to the
liquid. Scheible er al. (1986) resulted the same conclusion. It becomes important,
therefore, that the absorbance measurement must in some fashion account for the
scattering effect and give a value representative of the true absorbance of the liquid

(Stover et al., 1986).

Stover et al. (1986) reported that a sphere, a standard accessory to the UV/Visible
spectrophotometer would correct the absorbance measurement for the effect of
scattering. The absorbance, referred to by the Port Richmond report (Scheible et al.,
1983) as the “spherical” absorbance coefficient, is felt to be more closely represent the

true absorbance of the liquid (Stover et al., 1986).

It is recommended by Stover et al. (1986) that, in the case where the capability to
measure the corrected UV absorbance coefficient is not available, the UV absorbance
coefficient should, at minimum, be determined on filtered samples by the direct method.
The results would be further improved if this is accomplished by membrane filtration to
remove particles greater than 1 micron in size. Care should be taken to prewash the
filters; in some instances the filter matter itself can contribute UV absorbing materials

(Stover et al., 1986).



41

2.3.4.3 Other wastewater quality parameters

As reported by Severin er al. (1983), UV disinfection is relatively insensitive to temperature
changes. Abu-ghararah (1994) also found that there was no statistically significant difference
in activation Kinetics over the temperature range of 20 - 40°C. Reported rate constants for
faecal coliform inactivation were 350, 590, and 770 cm’”/uWes for temperatures of 10, 20-

40, and 45°C, respectively.

The initial coliform density of the wastewater is critical in the case of disinfection by UV, as it
determines the log survival ratio, N/Nj, required. The initial coliform density affects the UV
dose requirement, and is site specific and varies from time to time in a wastewater treatment

plant.

High particle iron concentrations (resulted from FeCl: coagulation in upstream treatment)

decreased coliform inactivation by UV irradiation (Gehr et al., 1993).

2.3.4.4 Water quality requirements for effective UV disinfection

Though Stover et al. (1986) did not provide guidelines for UV transmittance required
for effective disinfection, these authors mentioned that UV process should be applied for
secondary and tertiary (municipal) effluent. The UV transmittance for secondary and
tertiary effluent was 60 to 74% and 67 to 82% respectively. This corresponds to UV
absorbances of 0.22 t0 0.13 and 0.174 to 0.087.

Bierck er al. (1996) reported that, typically, the UV transmittance of secondary effluents
would be greater than 60% on a filtered basis, although lower values, on the order of
50%, have been observed. The filtered measurement presents a more representative
estimate of the transmissibility through the effluent water and is critical to the design

sizing of the UV system.

In some cases, particularly at low transmittance levels, it may be necessary to reduce the

spacing of the lamps or consider using advanced higher intensity systems to overcome



42

the lower transmissibility of the water. This is generally the case at transmittance levels

of less than 50% (Bierck et al., 1996).

Shama (1992) developed a special UV irradiation apparatus, known as “liquid bells”, to
disinfect an artificial wastewater (i.e., humic acid solution) with high UV absorptivities
(0.18 to 4.0 at 254 nm). Because the liquid film generated was as thin as 1 to 0.15 mm,
survival ratio between 1.88 x 10° and 1.84 x 10* was achieved after 30 minutes of

irradiation.

Stover er al. (1986) summarised the characteristics of secondary and tertiary domestic
effluent for UV disinfection as follows: suspended solids 2.6 to 33.2 mg/l, turbidity 1.2 to 8.6
NTU, COD 14.6 to 92.0 mg/l, and UV absorbance 0.113 to 0.333 abs/cm which
corresponds to UV transmittance of 77 to 46.5%/cm. Other published data concerning the

water quality requirements for effective UV disinfection are summarised in Table 2-3.

Table 2-3 Water quality parameter values reported for effective UV disinfection

Wastewater Total SS Turbidity | UV Transmittance Reference
Source (mg/) (NTU) (%/em @ 254 nm)

secondary 2.7-109 1.30-3.95 60.9 - 73.9 Parker et al., 1995
secondary 7-32 n.d. 49 - 65 Job et al., 1995
secondary 5-50 05-12 n.d. Petrasek et al., 1980
secondary 1.3-7.0 1.1-3.8 73.6-78.0 Darby er al., 1993
FASE* 1.18-24 06-24 65.3 - 86.8 Braunstein ez al.,1996
secondary n.d. 1.5-10.0 60 - 83 Blatchley ez al., 1996

* Filtered Activated Sludge Effluent; n.d.= no data.
Reported as range of values.



43

The Instruction Manual for the UV disinfection system Model LC50 (Ultraviolet

Technologies New Zealand, 1995) listed the following water quality criteria:

Potable Water Effluent
UV transmittance @ 254 nm: = 82%/cm = 65%/cm
Colour: L2 TEL <20T.CU
Turbidity: <1 NTU no recommendation
Non filterable residual: no recommendation <20 mg/l
BOD;s no recommendation <20 mg/l
Iron: <0.5 mg/l <0.5 mg/l

Though there was no unanimous wastewater quality standard for effective UV disinfection,
most literature reported turbidity levels of less than 10 NTU, and UV transmittance levels of

greater than 60%/cm.

24  GENERAL CONSIDERATIONS IN ADOPTING UV DISINFECTION

2.4.1 Advantages and Disadvantages of UV Disinfection of Wastewater

Overall, the advantages of UV disinfection can be listed as (Ellis, 1991)

Satisfactory disinfection (Both bacteria and viruses inactivated):
No alteration to the chemical composition of the water;

No addition of taste and odour;

No production of potentially harmful chemicals;

No induced aftergrowth as a result of the partial breakdown of large organic molecules;
Low installation and operational costs;

Low maintenance requirements;

No danger from overdosing;

No chemical handling;

Limited space requirements;

Few corrosion problems;

Ease of automation;

Limited contact time hence no reaction tank required, and

Ease of operation.

Wolfe (1990) listed the following disadvantages of UV disinfection of potable waters;

e Limited information on factors influencing effectiveness in the field; limited experience
with UV technology;
e No residual provided for disinfection in the distribution system; post disinfectant needed



for surface waters;

e Uncertainties regarding accuracy and reliability in measuring UV dose (current systems
rely on sensors and theoretical measurements), and

e Technological limitations on practical size (up to approximately 20 mgd) of treatment
plants that can be cost-effectively disinfected by UV.

Blatchley et al. (1996) reported that lamp jacket fouling was the major limitations to
performance in the UV system, however, it could be controlled by air sparging effectively.
No literature mentioned other drawbacks of UV disinfection of wastewaters. As reported by
Bierck et al. (1996), experience is gaining and improvements in UV technology have made
UV disinfection a preferred choice for wastewater disinfection (see Section 2-1). No residual
disinfectant is actually an advantage for wastewater treatment. Some microorganisms,
especially giardia cysts, are resistant to UV and require much higher dose for disinfection.
Gadgil (1995) suggested the use of flocculating agent (e.g., alum) to remove giardia spores.
However, he believed that the simplest way was to couple a UV disinfection unit with a sand
filter. Other possible disadvantages such as high wastewater quality requirement, lamp

fouling are being overcome with the technological advances in UV disinfection.

2.4.2 Economics of UV Disinfection

Formally chlorine-based disinfection was the cheapest process. Dechlorination and
containment facility requirements have increased its cost. At the same time, the development
and application of open-channel, modular systems have reduced the cost of UV disinfection.
Consequently, the costs of the two processes are comparable for new facilities (Putnam et

al., 1993).

2.4.3 System Design

At present, UV system design relies on a combination of past experience, pilot testing,
and numerical modelling. Each factor is related, and the degree to which each is used
often depends on the size of the system being considered, the budget, and the schedule
(Bierck et al., 1996). Smaller system design can be based on the expected wastewater
characteristics and the conventional practices. For the design of medium to large

facilities, capital and operating costs can be substantial; in such cases, it is important to



45

base the design sizing on relevant and site-specific wastewater characteristics. Pilot
testing is recommended, particularly if advanced, nonconventional UV systems are being

considered (Bierck et al., 1996).

Final design of a full-scale UV system will include establishing the number of lamps
required to meet disinfection requirements under design conditions. Equally critical is
the manner in which they are configured in the full-scale design. It is preferable to design
the system with relatively long, narrow channels to encourage plug flow and avoid any

degree of short-circuiting. A screening guideline was provided by U.S.EPA (1992).

Hydraulic design is one of the more critical factors to consider when laying out the full-
scale system. Bierck er al. (1996) discussed factors to be considered when designing the
channel and its related structures. These included the selection of proper inlet and outlet
structures, consideration of multichannel configurations, wastewater level stabilisation
facilities, system control, safety and protection of the system and personnel, and matters

concerning the maintenance of the system.

Bierck et al., (1996) reported that many WWTPs are abandoning chlorination and
switching to UV disinfection. Existing chlorine contact chambers offer an opportunity to
cost-effectively install the equipment. The most significant hydraulic constraint often

encountered in retrofit applications is the available head.

2.5  FARM DAIRY EFFLUENT QUALITY FOR UV DISINFECTION

Generally speaking, pond treated farm dairy wastewater has poorer quality compared to
pond treated municipal effluents. Hickey er al., (1989a and 1989b) examined the
characteristics of both domestic and dairy shed wastewaters in New Zealand. The main
characteristics of these wastewaters relevant to UV disinfection were summarised in

Table 2-4.

From the results of Hickey et al. (1989a and 1989b), it can be seen that the BOD and SS

concentration are more than 3 times higher in dairy shed pond effluent than in domestic



46

pond effluent. The coliform concentration in dairy shed effluent was almost 100% higher
than that in domestic wastewaters. Another contrasting data is that while most-of the
coliforms in dairy shed effluent were faecal, only one-tenth of the coliform in domestic

wastewater was faecal.

Table 2-4. Summery of effluent characteristics for domestic sewage oxidation
ponds and dairy shed oxidation ponds (adopted from Hickey ef al., 1989a and
1989b)

Variables (units) Domestic Median Dairy Shed Median
Temperature (°C) 16 13.1
Conductivity (mS/m) 42.2 180
pH 8.1 7.9
DO (mg/1) 8 2.8
BOD (mg/1) 27 98
SS (mg/1) 56 198
Turbidity (NTU) 28 no data
Secchi depth (cm) 20 no data
Coli (100 mL)" 43 000 80 000
F. Coli (100 mL)" 4 300 70 000

Mason (1994), Bolan er al. (1996) and Flowerday (1997) monitored one farm dairy
pond effluent independently. The COD values in their reports were 884, 615, and 837
mg/l respectively, and the suspended solids concentration was 364, 185, and 297

respectively.

According to Li (1997) the turbidity level in (Massey No. 4) dairy shed pond effluent
varied between 360 to 630 NTU from winter to early summer. This is more than 10
times higher than the data reported by Hickey et al. (1989a) for domestic wastewater.
More importantly, according to previous work by Flowerday (1997), UV transmittance
(through 1 cm quartz cell) at 254 nm was zero. Flowerday (1997) used filtration and
centrifugation for the treatment of wastewater and achieved less than 2%/cm
transmittance at 254 nm. He did not characterise the material in the wastewater and
suggested further research, including the removal of UV absorbing materials for the

disinfection of farm dairy wastewater by UV.



47

2.6 SUMMARY OF LITERATURE REVIEW

The gemicidal effect of UV radiation in sunlight was first discovered by Downes and Blunt in
1877, and in 1901 Hewitt developed a mercury vapour arc lamp for the effective production
of UV radiation. UV disinfection of water was first applied by Cernovodeau and Henri in
1910. The emergence of UV radiation as an important wastewater disinfection alternative
may be attributed to the drawbacks of conventional chlorination, improvements in UV

technology, and advances in the understanding of the UV.

UV disinfection is a physical process. UV radiation over the range 240 < A < 260 nm is

microcidal. Though the most effective spectral region for germicidal activity lies about 260
nm, UV radiation at 253.7 nm was used predominantly because of the prevalence of the low
pressure mercury arc lamp systems which concentrate 85% of their output at the wavelength

of 253.7 nm.

It is believed that the majority of UV-induced damage is imposed on the bases that compose
nucleic acods. Dimerization of adjacent bases (especially thymine) on nucleic acid strands has

been identified as the predominant UV inactivation mechanism.

Photoreactivation is a process whereby dimers within microbial mucleic acids are catalytically
repaired to their original monomeric forms. Dark repair involves enzymatic recognition of a
dimer on a DNA strand. One design approach regarding the inclusion of recovery

mechanisms has been the increased level of UV dose.

The UV dose required for effective disinfection is a function of the sensitivity of the
microorganism to UV, UV irradiation intensity, exposure duration. Viruses and bacteria are
inactivated effectively by UV radiation, whereas protozoa cysts and spore-forming bacteria
are relatively resistant to inactivation. Though reported exposure durations for UV

disinfection vary, the detention time typical for UV systems is less than 10 seconds.

The modular, open-channel UV system using a conventional low-pressure mercury arc

lamp is currently the industry standard. Though lamp life has increased up to 14,000



48

hours, operating life of 7,500 to 8,000 hours has been recommended by U.S.EPA for
mercury arc lamps. Lamp jacket fouling was formerly a problem for UV disinfection

systems, but technological advances are providing solutions to mitigate.

The average UV intensity in a reactor can be estimated by point source summation
(PSS) method or bioassay method and the performance of UV reactors can be modelled

or predicted by models.

Wastewater quality affects UV disinfection. Suspended solids shield bacteria from UV
light thus limited the efficacy of UV disinfection. Turbidity must be removed to a certain
level to improve light transmission. A high degree of filtration is required, including, in
some cases, chemical coagulation of colloidal solids, to achieve high disinfection

efficiencies.
